
 
 

Wastewater Modules  
WW Instructor Guides 11 - 13, 15 - 20 - Answer Key 

 

Table of Contents: 
Module 11: Maintenance       pp. 2 - 8 
Module 12: Laboratory Overview     pp. 9 - 15 
Module 13: General Admin of Wastewater Treatment Plants  pp. 16 
Module 15: The Activated Sludge Process – Part I  pp. 17 - 21 
Module 16: The Activated Sludge Process – Part II  pp. 21 - 26 
Module 17: The Activated Sludge Process – Part III  pp. 26 - 30 
Module 18: The Activated Sludge Process – Part IV  pp. 30 - 34 
Module 19: Treatment Ponds & Lagoons    pp. 34 - 42 
Module 20: Trickling Filters      pp. 43 - 47 
 
 



 
 

 

Module 11: 
Maintenance 

Instructor Guide – Answer Key 
 

 What are some factors that impact the availability of equipment?  (What causes “downtime”?) 
[...]
years after the date of submission, sample measurement, report or application. 
 
Ans: 3. 
 

 



 
 

 

Module 13:  
General Administration of Wastewater Treatment Plants 

Instructor Guide – Answer Key 
 

 

  Would charting effluent trends be advantageous?  Why or why not? 

Ans:  Yes, it can show deviation in plant product which should correlate with unit process performance. 
 

  Would charting unit process trends be advantageous?  Why or why not? 

Ans:  Yes, it provides direct feedback on the health of the plant. 
 

  Which would be more helpful—effluent trends or process trends? 

Ans:  Process trends would be more helpful because it provides more direct feedback on the health of 
the individual parts of plant. 

 
 

 

 In the space provided to the right of each meeting, ask the participants to indicate whether the 
meeting is formal or informal. 

Ans: 

Internal meetings include: External meetings include: 

 Staff meetings  usually formal, could be 
informal 

 City, town or council meetings  formal (be 
prepared to deal with issues that are not on 
the agenda) 

 Training sessions  formal  Civic group meetings  formal and informal 
(there will usually be a structured portion, but 
the question and answer session can 
wander) 

 Safety meetings  formal  Regulatory personnel meetings  formal 

 Change of operator information meetings 
(should be conducted at the beginning of 
each shift).  informal 

 Contractor meetings  informal 

 Supplier meetings  informal 

 

 
 
 



 
 

 

Module 15: 

The Activated Sludge Process - Part 1 
Instructor Guide – Answer Key 

 

 
Unit 1 - General Description of the Activated Sludge Process 
 
 

 What purpose does the activated sludge process serve within wastewater treatment? 

Ans: To oxidize and remove soluble or finely divided suspended materials that were not removed by 
previous treatment (preliminary and primary). 

 
 

 

 When the biochemical oxygen demand (BOD) of incoming wastewater increases, what happens to 
the air requirement in the aeration tank? 

Ans: Air requirements increase––more food (BOD) encourages biological activity, which in turn requires 
more air (oxygen). 

 

 

 Let’s calculate the sludge age for an activated sludge process if the aeration volume is 0.5 million 
gallons (MG) and the mixed liquor suspended solids concentration is 2,100 mg/L.  The influent flow 
is 4.0 MG per day and the primary effluent suspended solids concentration is 70 mg/L. 

 
1. Determine the pounds of solids under aeration: 

                    2,100 mg/L  x  0.5 MG  x  8.34   =  8,757 pounds 
 

2. Determine the pounds of solids in the primary effluent: 

70 mg/L  x  4.0 MGD  x  8.34   =   2,335 pounds per day 
 

3. Divide the solids under aeration by the solids in the primary effluent to get sludge age: 

8,757 pounds/2,335 pounds per day  =   3.75 days 
 

 

 Exercise for Unit 1 – General Description of the Activated Sludge Process 
 
1. Why is air added to the aeration tank in the activated sludge process?  



 
 

Ans: Air is added to the aeration tank in the activated sludge process to provide oxygen to sustain the 
living organisms as they oxidize the wastes to obtain energy for growth.  The application of air also 
provides mixing to ensure that the oxygen and food (BOD) are distributed to all the organisms. 

 
 
2. What does the volatile content of the mixed liquor suspended solids represent?  

Ans: The volatile content of the mixed liquor suspended solids represents the amount of microorganisms 
in the activated sludge process. 

 
 
3. What influences the amount of air required in an aeration tank?  

Ans: The amount of food (BOD) in the wastewater and type of treatment are the principal influences on 
the amount of air required in the aeration tank. 

 
4. Aerobic organisms grow relatively quickly, efficiently oxidize waste, produce little or no odor, but 

require a proper amount of dissolved oxygen to function properly. 

a. True b.    False 

 

5. The conventional activated sludge process produces a high quality of effluent and the process has 

some ability to absorb   shock   loads. 

 

6. As the water temperature drops, water will be able to dissolve: 

a. more oxygen b.   less oxygen 

 

 
 
Unit 2 - Aeration 
 
 
Diffused aeration systems are the most common.  Can anyone tell me why this might be true?   

Ans: More versatile, mobility, cost effective––can make repairs which do not require shutting down the 
whole tank, can adjust airflow to be more efficient, etc. 

 

 
 

 Safety Case Study  

 You are an operator at a wastewater facility where you will be changing the diffusers in an 
aeration tank.  The aeration lines are equipped with swivel joints, so you can keep the tank in 
service during the change out.  There was a rain shower an hour before the scheduled change 



 
 

out.  Please identify safety concerns associated with this operation and how you would address 
the concerns to make the operation safer. 

 

Ans: 
Concern Possible Solution 

 
Slips, trips, and falls 

 
 Make sure the walking surface is clean and dry 

(remove slime and brush away standing water). 
 Keep handrails in place, if possible. 
 Wear fall arrest device. 

 
 
Drowning 

 
 Wear flotation device. 
 Shut off aeration to the header being serviced. 

 
 
Overhead falling hazards 

 
 Wear hard hats. 
 Ensure lifting devices are securely attached. 
 Ensure lifting devices are functioning properly. 

 
 
Pressurized line 

 
 Relieve the line pressure prior to any work. 
 Wear protective eyewear. 

 
 

 

 Exercise for Unit 2 - Aeration 
 
1. What are the purposes of aeration? 

Ans: To dissolve oxygen into the wastewater and, to mix the mixed liquor suspended solids with the 
incoming wastewater.  Both of these functions are necessary to ensure the survival of the 
microorganisms that actually remove the contaminants from the wastewater. 

 
2. What is the difference between mechanical and diffused aeration? 

Ans: Mechanical is done by contacting atmospheric oxygen with the wastewater, either by drawing air 
into the water or by splashing water into the air.  Diffused aeration is done by oxygen or air being 
“blown” under pressure into the depths of the wastewater through a diffuser. 

 
3. What are the precautions that must be taken before one attempts to maintain or repair a surface 

aerator? 

Ans: Wear the proper clothing floatation – fall arrest...  Turn off machinery. Turn off electricity (tag 
out/lock out) Wait for motion to STOP. 

 
 



 
 

4. What are some of the hazards that could be found when working on air headers? 

Ans: Because of the location of air headers, slips, trips, and falls are potential hazards.  Also, if the work 
involves lifting, such as with a hoist, care must be taken to ensure that the hoist cable is properly 
connected; that personnel do not work beneath the hoist or the load; that the hoist is in good 
working order; and that the load if lifted properly.  Finally, if the air line is to be opened, pressurized 
air, carrying dust or small particles, could be released at a high rate of speed unless the pressure is 
released first under controlled conditions. 

 

 
Unit 3 – New Plant Start-up Procedures 
 
 

 If your waste treatment plant were missing a particular manufacturer’s manual, how would you go 
about obtaining one? 

Ans. Usually the contract specifications require that several copies of manufacturers’ manuals be 
provided.  If they are lost, call or write to the manufacturer or contact the manufacturer’s 
representative and request another copy of the manual.  If the manufacturer’s representative does 
not have the necessary equipment information, you will need to provide it.  Be prepared to provide 
the equipment serial number, which should have all the necessary information.  As additional 
verification, provide the equipment model number and size, and a purchase contract number if 
available. 

 

 

 Why should an effluent weir be level? 

Ans. An effluent weir should be level to prevent short-circuiting of effluent, to maintain the intended 
overflow rate, and to minimize solids carry-over, which could occur if high velocity flow patterns are 
created by the uneven weir setting. 

 

 

 As a review, how is air cleaned before it is compressed and sent to the aeration tank? 

Ans. Air filters are used to clean the air. 
 

 

 Blowers should be started prior to admitting primary effluent to the aeration tank.  Why? 

Ans. Blowers should be started and air should be flowing to the diffusers before primary effluent is 
admitted to the aeration tank to prevent the diffusers from clogging.  Without the air discharging 
through the diffusers, solids would settle on and stick to the diffusers, but with the air discharging 
that is less likely. 

 

 
 
 



 
 

1. Why must the horizontal pipes containing the air diffusers all be at the same elevation (level)? 

Ans: If the diffusers are not all at the same elevation, the higher diffusers will receive too much air and 
the lower diffusers will not receive enough (or any) air.  This is because the higher diffusers would 
have less water pressure on them so there would be less resistance to flow.  Uneven air 
distribution would make oxygen transfer less efficient and disrupt the normal mixing pattern in the 
aeration tank. 

 
 
2. Why should an operator completely check the equipment and structures before startup? 

Ans: The main reasons to check equipment and structures prior to startup are to: a) become familiar 
with the equipment, b) learn how it works, c) learn where all the controls are located, d) make sure 
it is installed properly, and e) have confidence that it should function properly when started up. 

 
 
 
3. The Operations and Maintenance (O&M) manual, if available, should contain a wealth of 

information concerning how to run the plant. 

 

4. Record plans will summarize the as-constructed information about the plant. 

 

5. Out of level weirs can cause an imbalance of flows in the plant and potentially cause problems with 

the plant effluent. 

 a. True  b.False  
 

 
 
 

Module 16: 

The Activated Sludge Process - Part II 
Instructor Guide – Answer Key 

 

 Exercise 
 
1. What are the six key monitoring points within the activated sludge process? 
 
Ans: Plant influent, primary clarifier effluent, aeration tank, secondary clarifier, internal plant recycles 

and plant effluent. 
 
 



 
 

2. For each of the monitoring points listed above, explain what key characteristics a TPO should look 
for. 

 
Ans: Plant influent – check for flow increase and influent solids increase 
 

primary clarifier effluent – check BOD/COD, TSS and nutrients 
 
aeration tank – check MLSS/MLVSS, residual DO, pH and total alkalinity, SOUR, color and the 
biomass 
 
secondary clarifier – check sludge blanket level, sludge return rate and floating solids on clarifier 
surface 
 
internal plant recycles – check digester or sludge holding tank supernatant and sludge dewatering 
or thickening process recycle 
 
plant effluent – check turbidity and NPDES permit requirements 

 

 

 Calculation 
 
 
Step 1: Calculate the total aeration tank volume 
 
Total volume (Vr) = 250,000 x 4 = 1 Mgal 
 
 
Step 2: Calculate total wastewater flow 
 
Total flow (Qe) = 1.25 x 4 = 5 Mgd 
 
 
Step 3: Calculate MCRT 
 

1 Mgal x 2,000 mg/l              
c = ------------------------------- 
            (0.1 Mgd x 8,000 mg/l) + (5 Mgd x 0 mg/l) 

                                               

     = 2.5 days 
 

 

 Calculation 
 
 
Ans: % settleable solids = (200/1000) x 100 = 20 



 
 

 
SVI = 20 x 10,000 = 100 mL/g 
 2,000 
  

 

 Calculation 
 
 In this calculation, the MCRT is used to control the activated sludge process, so that tells us what 

formula to use.  By using the formula on page 1-24 of your workbook and plugging in the numbers, 
we get the following:  

 
 
Qw  =   1.7 x 1,600  - (10 x 10) 
                    5 
          ______________________ 
                       8,000 
 
Qw = 0.06 mgd 
 

 

 Exercise for Unit 1 – Process Control Strategies 
 
1. List the nine process parameters that require record keeping and briefly explain why: 
 
Ans: TSS and VSS; BOD, COD or TOC; DO; Settleable Solids/SVI; Temperature; pH; Chlorine 

Demand; Coliform Group Bacteria. 
 

 

 Exercise 
 
1. List six process operational problems. 
 
Ans: plant changes, sludge bulking, septic sludge, rising sludge, foaming/frothing or toxic substances. 
 
 
2. What is sludge bulking? 
 
Ans: A condition in which activated sludge has poor settling characteristics and poor compactability.  

This causes the sludge blanket in the secondary clarifiers to rise until solids eventually escape the 
clarifiers and are discharged from the plant. 

 
 
3. What is septic sludge? 
 



 
 

Ans: It is sludge that has become anaerobic and has a foul odor. The anaerobic conditions generate 
gases, which causes the sludge to rise to the surface of vessels. 

 
 
4. List five classifications of toxic substances. 
 
Ans: heavy metals, inorganic compounds, organic compounds, halogenated compounds, and 

pesticides, herbicides and insecticides. 
 

 
 

 Exercise 
 
1. You notice that the MLSS concentrations differ significantly from one aeration basin to another.  

What is the potential cause(s) of this and how would you solve it? 
 
Ans: One cause could be unequal flow distribution to the aeration tanks.  The solution to this is to adjust 

the valves and/or inlet gates to equally distribute the flow. 
 

Another cause could be the return sludge distribution is unequal to the aeration basins.  In this 
case, you would check the return sludge flows and discharge points. 

 
 
2. The sludge concentration in the return sludge is low.  What are the four possible causes of this?  

For each cause, identify what you should check or monitor. 
 
Ans: Probable Causes  Check/Monitor 

Sludge return rate too high Return sludge concentration, solids level around final clarifier and 
settleability test. 

 
Filamentous growth  Microscopic examination, DO, pH, nitrogen concentration. 

 
Actinomycetes predominate Microscopic examination, dissolved iron content 

 
Collector mechanism speed  Collector mechanism 
Inadequate 

 
 
3. There are thick billows of white, sudsy foam on the aeration tank.  It has been determined that the 

reason for this is because the MLSS is too low.  What should you do to resolve this problem? 
 
Ans: Decrease sludge wasting to increase MLSS and MCRT. 
 

 

 Exercise for Unit 2 – Typical Operational Problems 
 



 
 

1. If the shaft coupling on the surface aerator makes an unusual noise and vibration, what are the 
possible causes and how would you fix the problem? 

 
Ans: The possible cause is a lack of proper location.  Solutions include repair or replacement of oil pump 

and an oil change or removing an obstruction from the oil line. 
 
 
2. Explain the monthly maintenance requirements for air headers/diffusers. 
 
Ans: Exercise all regulating/isolation valves to prevent seizing for coarse bubble diffusers but not for 

porous media filters. 

Apply grease to the upper pivot swing joint O-ring cavity. 

Check for loose fittings, nuts and bolts and tighten them if necessary. 

Increase air flow to the diffusers to 2-3 times the normal flow to blow out biological growths. 
 
 
3. Describe the typical operational problems associated with air filters. 
 
Ans: Cleanliness of the filter and pressure drops across the air filter. 
 
 
4. If sludge is present in the pipe of the air distribution system, what is the possible cause and how 

would you resolve the issue? 
 
Ans: A possible cause is vacuum action caused by the blower operating in reverse.  Solutions include 

flushing the pipe, installing a check valve on the blower and/or repairing the check valve. 
 

 

 Exercise for Unit 3 – Microbiology of the Activated Sludge Process 
 

1. Name four typical microorganisms found in activated sludge. 

 a.   bacteria 

 b.   protozoa   

 c.   rotifers 

 d.   worms 

 

2.    List three observations that are recorded in your activated sludge process. 

 a.   size and nature of floc particles 



 
 

 b.   microorganism counts 

 c.   filament index 

3.    List three possible process changes in an activated sludge process.  Briefly explain the purpose of 
each change.  Answers may vary.  Here are some possible responses: 

 a.   Reducing the waste activated sludge (WAS) flow rate may remedy a decreasing MLSS 
problem. 

 

 b.   Increase the WAS rate if you see an increasing trend in rotifers. 

 

c. Increase air flow rate if the problem is rising sludge and the plant is not required to 
denitrify.

 
 

 
 

Module 17: 

The Activated Sludge Process - Part III 
Instructor Guide – Answer Key 

 
 

 What other differences can you see between Complete Mix and Step Aeration? 
 
Ans: One of the features that make Complete Mix Aeration different from Step Aeration is that mixed 

liquor is also removed from the tank at several locations.  This, together with the orientation of the 
aerators, creates a series of backmixing zones within the aeration tank that produce a uniform 
environment throughout the aeration tank. 

 
 

 

 What were the three reasons for modification? 
 
Ans: Operational Benefits; Site Characteristics; Energy and Labor Requirements 
 

 
 
 



 
 

 Exercise for Unit 1 - Modifications of the Conventional Activated Sludge Process 
 

1. BOD measurements are used as a measure of the   organic   strength of wastes in 
water. 

 
2. The conventional activated sludge process uses a   plug   -   flow   reactor that is 

generally long and relatively narrow. 
 

3.    Potential benefits of modifying the conventional activated sludge system include:  
a.   Increasing organic loading. 

 
b. Providing additional nutrients required for proper treatment. 

 
c. Accommodating flow rate or organic loading that varies seasonally. 

 
d. Achieving nutrient removal. 

 
   e.    All of the above 
 

4.   The contact stabilization process assumes that BOD is first   absorbed   by the 
microorganisms and then BOD is   metabolized   by the microorganisms for energy 
and growth. 

 
5.    In a contact stabilization activated sludge process the maximum organic loading 

should be no more than   60 # BOD   per 1,000 cubic feet/day. 
 
6. The Kraus Process is applicable to treatment facilities receiving waste water that is low 

in carbohydrates. 
 

a. True  b.    False 
 

7.    The   step  -  feed   Aeration Process can be used to provide a more uniform 
distribution of oxygen demand throughout the aeration tank. 

 
8.    In general, the   extended aeration (or oxidation ditch)   process requires the 

longest minimum aeration time. 
 

9.    Oxidation ditches are configured in a ring with   continuous   flow around the ring 
that is induced by aerators. 

 

 
Inflow/Outflow Characteristics 
 

 How do influent and effluent flows occur in the conventional activated sludge process? 
 
Ans: Both influent and effluent flows occur continuously in the conventional process. 



 
 

 
 
Aeration Schedule 
 

 When does aeration occur in the conventional activated sludge process? 
 
Ans: Aeration occurs continuously in the conventional process. 
 
 
Organic Loading Schedule 
 

 When does organic loading occur in the conventional activated sludge process? 
 
Ans: Organic loading is continuous in the conventional process. 
 
 
Mixed Liquor Management 
 

 What happens to the return sludge in the conventional activated sludge process? 
 
Ans: Conventional activated sludge systems receive return sludge from the secondary clarifier to make 

up for the sludge that was lost during the discharge of mixed liquor. 
 
Clarification Efficiency 
 

 What makes clarification efficiency less than ideal in the conventional activated sludge process? 
 
Ans: The clarifier is always receiving influent, which creates opportunities for short-circuiting and 